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This Report cancels and supersedes the Report No.: SHIN1712075401MR dated: Jan 29 ,2018
issued by SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd, original report will be invalid
from today.

Sample Name : PVC FILM

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : 13891141

Date of Receipt . Dec 08, 2017

Testing Start Date . Dec 08, 2017

Testing End Date . Jan 29, 2018

Test resuli(s) : For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services ( Shanghai ) Co., Ltd.

—
( Ty Z. 'O'HA- F‘mj Ay

{/

Crystal Wan
Authorized signatory
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Summary of Results:

No. Test ltem Test Method Result Conclusion

Light Ageing Test-UV Grey scale:
1 ISO 4892-3:2016 Cycle 1 /
Exposure Grade 4-5

Note: Pass : Meet the requirements;
Fail : Does not meet the requirements;
/ : Not Apply to the judgment.
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Test Item: Light Ageing Test-UV Exposure
Sample Description: Blue transparent plastic sheet
Test Method: ISO 4892-3:2016 Cycle 1
Test Condition:
Exposure cycle:
ISO 4892-3:2016 cycle 1
Lamp type: UVA-340
8h UV at (60+3)°C BPT, 0.76W/(m*nm)@340nm
4h condensation at (50+£3)°C BPT
Exposure duration: 1000h
Test Result:

Sample Grey scale (See note 1)

1 Grade 4-5

Note:

1. According to ISO 105-A02:1993/Cor.2:2005, the grey scale was determined under the D65
standard light, with scale 5 as the best and scale 1 as the worst.

2. The results were carried out within 1 hour after above specified durations for the intermediate
inspection as well as at the end of the exposure.

Test Photo:

Original sample
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Reference sample Test sample Reference sample Test sample
Before test After test

*kkkkkkk End Of report********
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